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Performance Test Report

Report No.:

20100902-P0O

Client information:

Name RAB Lighting Inc

Address Northvale, New Jersey 07647 USA
Reception Date 2020-08-19

Test Date 2020-08-19~2020-08-23

Sample description:

Sample Type Down light

Type/Model WFRD6R139FA120WS
Test Voltage/Frequency 120V/60Hz

Sample Quantities. 2

Sample No. 001~002

Test standard:
According to IES LM-79-08

Remarks of this test:
/

Description of measurement uncertainty:
/

Test case verdicts:
Test case does not apply to the test object.......:
Test item does meet the requirement...............

Test item does not meet the requirement.........:

N/A

General test result: see test result

Prepared by /Date

Reviewed by /Date

Approved by/Date
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1. Performance Test Result

1.1 Photometric Measurements at 25°C - Integrating Sphere Method

1.1.1 2700K
Sample Base Input Voltage Input Current Input Power | Input Power | Absolute Luminous Lumen Efficacy
No. orientation (Vac) (mA) (W) Factor Flux (Im) (Im/W)
001 Base up 120.0 106.30 12.46 0.976 1139.0 91.44
002 Base up 120.0 103.40 12.12 0.977 1116.5 92.12
Average 120.0 104.85 12.29 0.977 1127.8 91.78
Sample Base Color CRI Chromaticity Chromaticity ill:im _r;;n']em Rf R
No. orientation | Temperature Coordinate Coordinate 3 P 9
, ) (W) (C)
(K) X y u v
001 Base up 2725 93.7 | 0.4583 | 0.4109 | 0.2613 | 0.5272 4.0671 25.2 91 97
002 Base up 2725 93.9 | 0.4581 | 0.4106 | 0.2614 | 0.5271 3.9949 25.1 91 97
Average 2725 93.8 | 0.4582 | 0.4108 | 0.2614 | 0.5272 4.0310 25.2 91 97
1.1.2 3000K
Sample Base Input Voltage Input Current Input Power | Input Power | Absolute Luminous | Lumen Efficacy
No. orientation (Vac) (mA) (W) Factor Flux (Im) (Im/W)
001 Base up 120.0 106.40 12.46 0.976 1167.0 93.66
002 Base up 120.0 103.40 12.13 0.977 1140.0 94.01
Average 120.0 104.90 12.30 0.977 1153.5 93.84
Sample Base Color CRI Chromaticity Chromaticity Iillf(nt _r;;n;ent Rf R
No. orientation | Temperature Coordinate Coordinate 3 P 9
, ) (W) 9]
(K) X y u v
001 Base up 3010 95.0 | 0.4341 | 0.3995 | 0.2507 | 0.5191 4.1566 25.2 92 98
002 Base up 3017 95.1 | 0.4336 | 0.3993 | 0.2505 | 0.5190 4.0656 24.8 92 98
Average 3014 95.1 | 0.4339 | 0.3994 | 0.2506 | 0.5191 4.1111 25.0 92 98
1.1.3 3500K
Sample Base Input Voltage Input Current Input Power | Input Power | Absolute Luminous | Lumen Efficacy
No. orientation (Vac) (mA) (W) Factor Flux (Im) (Im/W)
001 Base up 120.0 106.50 12.47 0.976 1202.3 96.43
002 Base up 120.0 103.20 12.10 0.977 1171.6 96.82
Average 120.0 104.85 12.29 0.977 1187.0 96.63
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Sample Base Color CRI Chromaticity Chromaticity Rla:h';m A;I;n:ent Rf R
No. orientation | Temperature Coordinate Coordinate W) (oc)p 9
(K) X y u’ %
001 Base up 3442 95.8 | 0.4062 | 0.3862 | 0.2382 | 0.5095 4.2709 24.9 91 98
002 Base up 3456 95.9 | 0.4055 | 0.3860 | 0.2378 | 0.5093 4.1640 25.3 91 98
Average 3449 95.9 | 0.4059 | 0.3861 | 0.2380 | 0.5094 4.2175 25.1 91 98
1.1.4 4000K
Sample Base Input Voltage Input Current Input Power | Input Power | Absolute Luminous Lumen Efficacy
No. orientation (Vac) (mA) (W) Factor Flux (Im) (Im/W)
001 Base up 120.0 106.50 12.47 0.976 1232.1 98.77
002 Base up 120.0 103.20 12.10 0.977 1200.2 99.22
Average 120.0 104.85 12.29 0.977 1216.2 99.00
Sample Base Color CRI Chromaticity Chromaticity Rla:h';m A;I;n:ent Rf R
No. orientation | Temperature Coordinate Coordinate W) (°C)p 9
(K) X y u’ %
001 Base up 3984 95.8 | 0.3802 | 0.3736 | 0.2262 | 0.5002 4.3641 25.2 90 98
002 Base up 4003 95.8 | 0.3795 | 0.3736 | 0.2258 | 0.5000 4.2508 25.2 90 98
Average 3994 95.8 | 0.3798 | 0.3736 | 0.2260 | 0.5001 4.3075 25.2 90 98
1.1.5 5000K
Sample Base Input Voltage Input Current Input Power | Input Power | Absolute Luminous | Lumen Efficacy
No. orientation (Vac) (mA) W) Factor Flux (Im) (Im/W)
001 Base up 120.0 106.40 12.46 0.976 1272.4 102.13
002 Base up 120.0 103.10 12.08 0.977 1244.3 103.01
Average 120.0 104.75 12.27 0.977 1258.4 102.57
Sample Base Color CRI Chromaticity Chromaticity Iillf(m _r;;n;ent Rf R
No. orientation | Temperature Coordinate Coordinate 3 P 9
, ) (W) (€)
(K) X y u v
001 Base up 5080 94.2 | 0.3433 | 0.3553 | 0.2088 | 0.4862 4.4908 25.2 90 97
002 Base up 5089 94.1 | 0.3431 | 0.3559 | 0.2084 | 0.4865 4.3856 25.2 90 97
Average 5085 94.2 | 0.3432 | 0.3556 | 0.2086 | 0.4864 4.4382 25.2 90 97
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1.2 Test data

1.2.1 Spectral Power Distribution (sample No.:001)
1.2.1.1 2700K

Bﬂfirrum 1.0 = 2.493e+001mW/nm

0.4 4

0.2 4 .
0.0

350 513

675 838 1000
Wavelength (nm)

1.2.1.2 3000K

B}::.lc-::ztrum 1.0 = 2.37%+001mW/nm

Wavelength (nm)

This test report can’t be reproduced except in full, without written approval of the laboratory.
And this test report only to the items tested.

Address: Northvale, New Jersey 07647 USA
Test Report Form Version: IES LM-79-A



Report No.:20100902-P0

Page 5 of 20
1.2.1.3 3500K
SF'IECZ‘““I“ 1.0 = 2.226e+001mW/nm
1.0
0.8
0.6
0.4
0.2
0.0 . - .
350 513 675 838 1000
Wavelength (nm)
1.2.1.4 4000K
51-";"2““ 1.0 = 2.386e+001mW/nm
1.0
0.8
0.6
0.4
0.2
0.0 . .
350 513 675 838 1000
Wavelength (nm)
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1.2.1.5 5000K
E‘Pl'“:z*f-f‘-m1 1.0 = 3.248e+001mW/nm
1.0
0.8 -
0.6
0.4-
0.2
0.0 ' . .
350 513 €75 838 1000
Wavelength (nm)
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1.2.2 Tabulated Spectral Power Distribution (sample No.:001)
1.2.2.1 2700K
Felatiwve Absolute Eelatiwve dbsolute Felatiwve Absolute
WL (rm) . 1 Spectral WL (rm) . 1 Spectral WL (rm) . 1 Spectral
pectra (W ) pectra (b ) pectra -
360 0.0017  0.04284 a70 0. A9z 16. 44 T80 0.0235  0.5883
366 0.0019 0. 048351 a7H 0. A926 17.27 ToE 0.0201  0.5009
360 0.0003 0.008473 a&0 0. 7296 15,149 &00 0.017TH  0.437h
365 0,002  0.0d4928 GEb 0.7701 19,2 2085 0.0147 0. 3668
370 0.0015  0.037TA4 aa0 0. 8102 20,2 210 0.0127  0.3173
37h 0.0009  0.02315 Gl 0. 863 21,27 215 0.oi11 0,277
&0 0.001  0.02565 go0 0.&8912 22,22 220 0.0094 002337
386 0.0008  0.020351 A05 0. 9268A 23.1 E26 0.0082 002087
380 0.o0007  0.01782 g10 0. 9589 23.91 &30 0.007T1 0.1778
396 0.0009  0.0218 A15 0. 882 24. 48 836 0.0088  0.1436
400 0.0008  0.02084 G20 0. 9956 24, 82 &40 0. 005 0. 1241
408 0.0008  0.02084 625 0. 9980 24. 49 245 0.oo0d4s 001187
410 0.0022  0.05452 F30 0.9903 24. A9 260 0.0039  0.09423
415 0.0047 001183 G35 0.9715h 24,22 265 0.0034  0.08624
420 0.0099 0. 24588 g40 0.9424 23. 5 260 0.003 0.07R95
425 0.0174  0.4332 f45 0.9041 22.0A 266 0.0017  0.04343
430 0.0298  0.7438 G50 0. 8437 21.83 &70 0.0023 0. 05669
435 0. 0807 1. 263 G55 0. 8122 20. 25 875 0.0018  0.03814
440 0. 087 2. 168 s} 0. ThEd 18,91 &80 0.0013 0.03213
448 0. 1672 3,92 G55 0.7014 17.449 E85 Q0,002  0,08007
450 0. 2788 f. 962 g0 0. A4 38 16. 05 250 0.000% 0.021686
4h5 0.3714 9. 2h4 67TH 0. B8AT 14. & 255 0.000% 0.02148
480 0. 3343 8. G584 ga0 0. R306 13.23 Qo0 0.0004 0.009559
A5 0. 2897 T.221 A86 0.4771 11. 89 Q05 0.0004  0.01069
470 0. 27049 f. THE ga0 0.4259 10. /2 910 0.0003 0.008522
475 0. 2402 b. 988 G55 0.37TH 59,419 915 0.000%  0.02143
480 0. 2203 b.492 To0 0. 3338 8. 323 920 1] 0
488 0, 22949 5. 731 TOS 0.2938 T.321 025 0,001 0,028068
480 0. 2621 f. 285 710 0. 2584 f. 4473 Q30 1] 0
495 0,274 f. 954 7156 0.2244 f. B85 Q35 0.0013  0.03338
AO0 0.3121 T. T8 T20 0. 1984 4. 89§ G40 0.002  0.04999
AOG 0. 3464 5. A3A T20 0.1707 4. 28h G945 1] 0
A10 0. 3784 9433 T30 0. 1484 3. A99 Q950 0.00068 020147
A16 0. 4054 10,11 T35 0.1271 3.17 455 1] 0
hZ0 0. 4294 10,71 740 0. 1103 2. 7581 980 1] 0
hZb 0.4512 11.25 T45 0.0943 2,361 Q55 0.0001 0.0022549
h30 0.4737 11.81 ThO 0.0817 2,037 a70 1] 0
h3b 0. 4938 12,31 THE 0. 0R99 1. 743 a75 1] 0
R40 0. 5138 12,81 TEO 0. 0A0G 1. 51 Q&0 1] 0
hdh 0. 5345 13. 33 TER 0.0514 1. 287 Q&6 1] 0
AE0 0. 5543 13. 82 TT0 0. 0444 1. 106 Q80 1] 0
AER 0.6773 14. 39 776 0.0384 0. 9564 Qa5 1] 0
AE0 0. 6031 16,04 T&0 0.0325 0.8093 1000 0.0008 0.01908
hEb 0. 6294 18,7 T8E 0.0273  0.6814

This test report can’t be reproduced except in full, without written approval of the laboratory.
And this test report only to the items tested.

Address: Northvale, New Jersey 07647 USA
Test Report Form Version: IES LM-79-A



Report No.:20100902-P0

Page 8 of 20
1.2.2.2 3000K
Relatiwve Absolute Felatiwve dbsolute Felatiwve Absolute
WL (xm) . 1 Spectral WL (rm) . 1 Spectral WL (rm) . 1 Spectral
pectra (W ) pectra o pectra (W )
350 0.0096 0. 2289 570 0, 7082 16. 8 Tan 0.0238  0.56635
356 0.0031  0.07431 a7h 0. 7329 17.43 Tah 0.0208 0.4885
360 0.003%  0.09258 aE0 0. 7653 18,2 E00 0.016%  0.4029
3645 0.0018 0.04387 hEh 0, 7979 18. 95 E06 0.015 0. 387
370 0.0031 0.07434 a90 0. 832 19. 79 E10 0.0123 0. 293
3Th 0,001 0, 02408 hah 0, 8683 20,65 E1h n.oiil 0, 2635
380 0.0015  0.03827 G000 0, 9028 21,47 s20 0. 0087 0. 2082
385 n.0oi1 0. 02661 605 0, 9354 22,28 B2h o.oo07e  0.1881
3490 0.000%  0.020%5 10 0, 9628 22,9 B30 0.ooT 0. 1676
395 0.0012  0.02588T 15 0, 9837 23.4 538 0. 0061 0. 1455
400 0. 001 0, 02344 G20 0, 9964 23.7 &40 0.0083 0.1253
405 0.0015  0.035T4 25 0, 9982 23,74 540 0.0043  0.1022
410 0.0025 0.0603T 630 0, 9894 23,83 &a0 0.0035  0.0841
415 0. 008l 0. 1448 B35 0, 9685 23,04 Ehh 0.0041 0. 09838
420 0.0127T  0.3028 g40 0, 9415 22,39 260 0.0021  0.06B0AS
425 0.0234 0. 557 6545 0, 9043 21,561 260 0.0024 0.06BT753
430 0,042z 1.005 G50 0. 8608 20,47 ET70 0.0019 0.04414
435 0.0755 1. 7958 55 0, 8108 19,28 ETh 0.0017T  0.04002
440 0. 1327 3. 187 AE0 0, 7892 18. 06 BE0 0.0018 0.04203
445 0. 2443 g, 81 AE5 0. 701 16. 67 tafatal 0.002% 0.06951
4a0 0.4327 10. 29 a70 0, 6447 15. 33 Ea0 0.0008 0001261
455 0. BhEh 13,29 675 0, 5873 13,97 B85 0.0007T  0.01685
460 0.484%9 11.53 a0 0. 5305 12,62 Q00 0.000% 0.01076
465 0.4059 9, 555 B35 04773 11. 356 Q05 0.0008 0.01883
470 0. 3674 8. 738 a0 0.4275 1017 g1 0.000% 0002032
47h 0. 3142 T.472 A5 0. 3783 s, 005 Q16 1] 1]
480 0. 2818 A, 704 T00 0. 3352 T.974 820 0.0008 0.01795
485 0. 2876 A, 841 705 0, 2944 T.002 Gzh 0.0008  0.01201
440 0. 3088 T. 346 T10 0, 2689 A, 155 B30 0.0001 0,003323
4595 0. 3364 8. 001 716 0, 2257 b, 369 G330 0.0004 0, 009408
500 0.3727 8. 865 T20 0. 1963 4. 87 G40 1] 1]
505 0.4108 9,772 7250 01713 4,075 Q4h 1] 0, ooo1TT
a10 0.4442 10,57 T30 0, 1479 3.019 Qa0 0.0004 0. 00966
A1h 0.4735 11. 26 738 0. 1276 3. 038 Qhh 0.0017T  0.04008
a20 0. 500z 11.9 740 0. 1095 2. 606 Sa0 1] 1]
h2h 0. 5235 12.458 745 0. 0945 2,249 Hah 1] 1]
a3l 0. 5445 12,95 T80 0, 0817 1,842 870 1] 1]
b3h 0. he2z 13,37 785 0. o7 1. 6658 GTh 0.0007T  0.01665
540 0. 6827 13. 88 T60 0. 0802 1.433 Qa0 1] 1]
545 0. 6001 14. 27 765 0.0518 1.233 QaEh 0.0011  0.026849
550 0.6193 14. 73 770 0. 0d4 1.047 Qa0 1] 1]
hah 0. A398 15,22 778 0. 0381 0. 9068 Qa5 1] 1]
aa0 0. 6596 15. 69 TE0 0.0326 0.7763 1000 1] 1]
il 0.68149 16. 22 78R 0.027%  0.6633
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1.2.2.3 3500K
Felatiwve Absolute Relatiwve Absolute Felatiwve Absolute
WL (rm) . 1 Spectral WL (rm) . 1 Spectral WL (rm) . 1 Spectral
pectra (W ) pectra (W ) pectra o
340 0. 0088 0.1961 aT0 0.7729 17.21 T80 0.0233 0.517T
KLk 0.o0d8 001077 aTh 0. 7928 17. 65 795 0.0205 0.4564
360 0. o081 0. 1145 aE0 0. 8152 18. 158 a00 n.oiTi 0. 3816
Klili 0.0041  0.089208 hEh 0, 839 18. 68 B05 0. 0146 0. 3261
aTa 0.0018  0.04074 a0 0. 8653 19, 26 810 0. 0132 0.2944
378 0.0018 0.03535 Ga5 0, 854 15,9 215 0.0ii 0. 2444
380 0. o017 0.038 g00 0.9218 20,52 220 o.oiod 002317
380 0.0015  0.03234 B05 0. 2488 21.12 825 0.007T6 0. 1699
390 0.0016 0.03454 al10 0. 9708 21.61 830 0,007l 0. 1585
395 0.0013 0.028944 G165 0. 9887 22.01 835 0. 00859 001317
400 0.oo1z  0.0271 G20 0. 9953 22.168 &40 0.004% 001098
4045 0.0014  0.03143 25 0. 9951 22.18 545 0.0043  0.0963
410 0. 0032 0.0T7102 630 0. 9862 21,98 850 0.0043  0.08543
415 0.007e 001769 635 0. 9594 21.58 255 0,004  0.09008
420 0,017 0. 3781 640 0. 9391 20,91 260 0.0031 0.06798
425 0,033 0. 7339 545 0. 8052 20,15 565 0.0021 0.04718
430 0. 0608 1. 352 A0 0. 862 19,19 s870 0.0013 0.02848
435 0.111% 2,482 G55 0,812 18. 08 875 0.0018% 0.03872
440 0. 1937 4,445 AA0 0. ThE6 16. 84 880 0.0012 0.02724
445 0. 3717 3.276 AA5 0. 70249 15. 65 8555 0.0018% 0.04028
450 0. 6558 14. 6 aT0 0. 64449 14, 38 390 0.0019  0.04294
455 0. 8321 18,52 BTH 0. 5884 13.1 205 0.0015  0.03372
460 0. 7032 15. 65 g0 0.5334 11.87 ann 0.0014  0.03218
465 0. 5746 12,79 BEh 0.4798 10. 68 05 0.0012  0.026687
470 05117 11. 39 aa0 0,429 G, 540 10 0. 0008 0,018
475 0,426 9,483 Y5 0. 3818 5.499 415 0.0005 0.01144
480 0. 3704 3. 246 T00 0.3373 7,509 az0 0.0007 0.014448
485 0. 3712 3. 264 T05 0. 2966 A, 602 925 1] 1]
4580 0, 3827 3. Td2 T1i0 0. 2598 . TT8 830 n 1]
4495 04212 o, 37T T16 0. 2269 5,052 35 0. 0002 0.005208
500 0. 4604 10. 25 T20 0. 1992 4,43k 40 0. 0003 0.006555
G005 0. 5028 11. 19 T2h 0.1725 3. 84 45 0.0003 0.00618
a10 0. 5397 12,02 T30 0,149 3,316 50 1] 1]
A1h 0.871T 12. 73 T35 0. 1285 2. 861 455 1] 1]
az0 0. 6015 13. 39 T40 0.110%9 2,468 60 0.0007  0.01627
h2h 0. 6255 13,92 T45 0. 0954 2. 1258 965 1] 1]
a3l 0. 6daT 14.4 Tl n.os2z 1. 829 a70 n 1]
535 0. 6649 14. 8 55 0.0704 1. 667 aThe 1] 1]
540 0. 6833 15, 21 Ta0 0. 0609 1. 358 80 1] 1]
545 0. 6974 15. 53 THE 0,082 1.159 ash 0. 0002 0.005301
Aa0 0. 7137 15, 89 TT0 0.0445  0.9911 a0 1] 1]
hhh 0. 7286 16, 22 TTh 0. 0381 0. 8476 995 1] 1]
aa0 0. 7431 16, 5d TE0 0.032%  0.7318 1000 1] 1]
hAh 0. ThEa 16, 84 TEA 0.0273 0. 6088
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1.2.2.4 4000K
Relative Absolute Relatiwve Absolute Relatiwve Absolute
WL () < 1 Spectral WL (rm) . 1 Spectral WL (nm) 3 1 Spectral
pectra (W ) pectra (W ) pectra -
340 0.0005 0.01291 a70 0, 7371 17.59 790 0.0208 0.4885
306 0,005 01203 aTh 0, 7447 17.77 745 n.oisl 04313
360 0.0035  0.08332 GE0 0, 7841 17.99 a00 0,015 0. 3578
365 0.0026  0.06829 hE5 0. 7662 18.28 305 0.0133 0.3173
370 0.0025  0.068081 590 0, 7e07 18. 63 10 0.0113 0. 26888
3Th 0.001%  0.04583 G35 0, 7959 18,99 18 0. 009 0, 2156
380 0.0014  0.03397 G000 08124 19, 38 320 0. 0086 0. 208
386 0.0013  0.03131 G056 0, 8299 19. 8 3256 00069 0. 1644
390 0.0012  0.02938 10 0, 8446 20,158 330 0. 008 0, 1425
395 0.0014  0.03367 615 0, 85561 20,4 338 00082 0.1244
400 0. 001 0, 0243T G20 0, 8599 20,852 &40 0.0043  0.1036
405 0.0017T  0,03997 625 0, 8573 20,45 345 0.0041  0.09778
410 0.0035  0.0845 630 0, 8488 20,25 350 0.0032 0.07h48
415 0.0085  0.2034 35 0. 8326 19, 86 F1ale] 0.0033 0.07931
420 0.0198  0.4727 a40 0. 807 19,25 360 0.0024  0.06617
425 0.0385  0.9183 G455 0. 7769 18. 54 365 0.001%  0.04h02
430 0. 0732 1. 747 Aa0 0, 7401 17. 66 370 0.0025  0.088T
435 0. 1348 d.217 655 0, 6962 16. 61 378 0.0011  0.02694
4410 0. 2437 h.813 BE0 0. 552 15. 58 80 0.0012  0.02759
445 0.4507 10. 75 65 0. 6042 14.42 385 0.0013  0.025995
450 0. 79817 18, 89 a7l 0. 5557 13. 28 90 0. 0002 0.003918
455 0, 999 23,84 A7TH 0. 5068 12.09 95 0.0016 0.03716
460 0. 8382 20 AE0 0. 4598 10,97 00 0.0007  0.01586
465 0. 6752 16. 11 AE5 0.4131 4, 865 405 1] 1]
470 0,592 14.12 90 0, 3703 5. 838 910 0. 001 0. 02372
475 0.4841 11.558 Ba5 0, 3293 T. 868 916 0,000z 0,0046594
480 0.4148 G, 897 T00 0, 2018 g, 962 az0 0.0016  0.03895
485 0.4082 G, 730 T05 0, 2662 6. 113 LR 1] 1]
440 0.4244 10.13 T10 0, 2248 b, 358 30 0.0017T  0.03993
4495 0. 4508 10. 75 716 0, 1975 4,712 36 1] 0, 000491
a00 0. 4885 11. 65 T20 0. 1716 4,093 940 1] 1]
a0h 0. 5285 12,62 725 0. 1502 3. 08d 945 0. 001 0. 02447
al0 0. 5643 13.46 T30 0. 1281 3. 087 950 0,001z 0. 028
alh 0. 5843 14. 18 T35 o112 2,673 955 0.0015  0.03655
A20 0. 6219 14, 84 740 0, 0257 2,283 a0 1] 1]
h2h 0. 6448 15. 38 745 0, 0829 1,977 965 1] 1]
530 0. 6631 15, 82 T80 0.0709 1. 693 aTo 1] 1]
h3h 0,678 16. 18 7550 0. 0615 1. 466 a7h 0.0011  0.02526
a40 0. 6924 16. 52 TG0 0.051%9 1. 238 9s0 1] 1]
h4h 0. 7024 16. 76 765 0. 0452 1.078 985 1] 1]
aa0 0.7114 16, 97 770 0. 0388 n,aio 940 0, 0044 0,104
h5h 0. 7193 17.18 770 0.032% 0. 7848 el 1] 1]
G50 0. 7247 17. 29 T80 0.0283 0.6784 1000 1] 1]
A5 0. 7295 17.41 785 0. 0238 0. 567
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1.2.2.5 5000K
Felatiwve Absolute Felatiwe Absolute Felatiwve Absolute
WL (rm) . 1 Spectral WL (rm) . 1 Spectral WL (rm) . 1 Spectral
pectra (W ) pectra (W e pectra -
340 0.0ios 0. 3531 a70 0. 5a5d 18.04 T80 0.0135 0.4389
346 0.007T4d  0.2389 a7h 0, 5487 17. 82 795 0.0118 0. 382
360 0. 0037 n.1149 aE0 0. 545 7.7 00 0,01 0. 3262
Klili 0.0032  0.1042 hEh 0. 5412 17. 58 305 0.0083 0.2708
370 0.0018 0.08121 aa0 0. B381 17.47 310 0,007 0, 2311
378 0.001%  0.08212 ayel 0, 5377 17.48 316 0. 0088 0. 2142
380 0.0016 0.06B088 G000 0. 54 17.54 220 0. 0osT 0. 185
380 0. 001 0. 03349 605 0, 5438 17. 66 3256 0.0048 0. 1604
390 0.0011  0.036897 a10 0, 5428 17. 63 &30 0.003% 0.1279
395 0. 001 0.032749 A15 0. 5443 17. 68 3358 0.0037T  0.119%9
400 0.0013  0.04258 G20 0, 5442 17. 67 340 0,003  0.095836
4045 0.0016 0.0&8142 G256 0, 5382 17.48 345 0.0022 0.07T276
410 0. 0034 0. 1049 630 0, 5308 17.23 350 n.oo0z23  0.0763
415 0.0085 0.2748 635 0. 5202 16. 89 355 0.0022  0.07247
420 0,019 0.6178 G40 0. 5035 16. 35 60 0.0016 0. 06085
425 0. 0382 1. 241 G545 0, 4861 15.79 365 0.0015  0.0498
430 0.0728 2. 363 aa0 0.4627 15.03 270 0.0015 0.045929
435 0. 1356 4.405 G55 0. 4361 14. 16 375 0.0008 0.02692
440 0. 2445 T. 951 AE0 0,408 13.28 380 0. 001 0. 032
445 0.4501 14. 62 GGG 0, 3799 12,34 3850 0.0007  0.02325
450 0. 7861 25.58 a7l 0, 3493 11.34 590 1] 1]
455 0. 9998 32.48 B7H 0, 3202 10.4 305 0. 0008 0002511
460 0. 84 27.28 Ga0 0, 2893 9, 398 00 0. 0008 0002611
465 0. 6559 21,683 BEh 0, 2611 8,481 a0s 0. 0002 0,008005
470 0.5741 15, 65 a0 0, 2339 T. 097 ain 0.0007 0002351
475 0. 4633 15. 058 A5 0, 2089 A, THd 415 0.0001 0,003539
480 0. 3903 12. 68 T00 0, 1849 A, 006 920 0.0006 0002073
485 0. 3749 12,17 705 0. 1637 A, 317 925 0.0005 0.01499
4580 0. 3821 12.41 Ti0 0, 1427 4,633 930 1] 1]
4495 0. 3965 12,88 7156 0, 12561 4, 062 935 1] 1]
A00 0.4243 13.78 T20 0, 1099 3. 568 40 1] 1]
A05 0. 4561 14. 78 7250 0,047 3.074 045 0. 0002 0.007T686
a10 0,482 15. 65 T30 0. 083 2. 897 50 1] 1]
Alh 0. 5059 16.43 T35 0.0714 2,32 955 0.000% 00025956
Az0 0. 525 17.08 740 0. 0632 2. 084 4960 1] 1]
hZh 0. 5409 17.687 745 0. 0533 1. 73 965 0.000d  0.0135
a3l 0. 5548 18,02 T80 0, 0459 1.481 a70 1] 1]
535 0. 5827 18,27 755 0, 0399 1. 297 a7Th 1] 1]
540 0. 5698 18.561 T60 0. 0341 1.107 as0 1] 1]
h45 0.5722 18,58 765 0.029 0.9418 ash 1] 1]
Aa0 0. 5736 18. 63 770 0. 025 0.8117 990 0.0013 0.04284
hah 0.5711 18. 558 7780 0.0z212  0.6881 995 1] 1]
aA0 0. 5677 18,44 T80 0.0183 0.5938 1000 0.0003 0.01008
hAh 0, 562 18. 258 TEH 0,016 0. 5208
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1.2.3 CIE Chromaticity Diagram (sample No.:001)
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1.2.4 The TM-30 value for Color Rendition
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1.2.4.5 5000K

———— Reference — Test

Radiant Power
A%
34
A%
0%
5%

(Equal Lurninous Flux)

7
A%
2%
1%
%
6%
3%
6%
5%
3%
0%
2%

Local Chroma Shift (R )
E

B0 430 480 530 GS80 &30 680 730 7RO
Wavelength (nm) 4088

Local Hue Shift (R )
S oo
[ =R
0.01
0.01
0.02
0.00
0.02
0.07
0.10
0.11
0.09
0.00

: - o - = ™
02 2 = c S o =
03 5
04

05

100 {90 %% %% 22 91 %5 51 5 35959292 22
13

Local Color Fidelity {,,)
oBEHHEE88E8Y

1 2 3 4 5 & 7 B 5% 1011 12 13 14 15 16
Hue-Angle Bin (j)

=

Color Sample Fidelity (R cg))
Buspadnas

5]
\

[=]

1.3 CONCLUSION

The results tabulated in this report are representative of the actual test samples
submitted for this report only. The data is provided to the client for further evaluation.
Compliance to the referenced specification requirements was not determined in this
report.
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ANNEX 1 PICTURE

Fig.1 View of sample

Fig.2 View of sample

This test report can’t be reproduced except in full, without written approval of the laboratory.
And this test report only to the items tested.

Address: Northvale, New Jersey 07647 USA
Test Report Form Version: IES LM-79-A



